MERCRUISER [ChD 1.7 M1 1201/L4) < Timing Cover and Flpwheel Housing(IMBOARD) b w
Serial Mbr Flange: 88109041 _Up THRLU none [)
T 19 1 Pa
\ g T v Ref |Class | Part D escription Qb Comment Foolnote .

2 25 882714 | SEAL, Qil, Crankszhaft, Front 1
3 382458 | COWER, Timing, Lower 1
4 10 2982292 SCREW, [MEX18], Flange, Timing C|1
5 10 282374 SCREW, (MEx40]), Timing Cover |2
A 10 B82296| SCREW, (MEx45), Flange, Timing C|1
7 16 B82715|5TUD 2
a 292453/ COVER, Timing, Upper 1
9 27 892382 GASKET., Oil Pump 1 2
10 882370/ POIMTER, Timing 1
11 882602 RETAIMER, Crankzhaft 1
12 882334 | PIN, Dowel 2
13 25 222402 | SEAL, Ol, Crankshaft 1
14 10 8823793 SCREW, [MBx22], Flange 5
15 10 852629 SCREW, (MEx20). Allen 2
16 10 882291 | SCREW, (MEx12), Flange 1
17 10 852313 SCREW, (MEx1E], Flangs 1
18 2992512|COVER, Dusgt 1
19 892444 | BRACKET, Tensioner Spring 1
20 12 202344 "WASHER ]
21 12 B82643 Wb SHER 2
22 13 BB2636 | LOCK WASHER 2
23 13 282637 | LOCK WwWASHER 4
24 11 882725 MUT. (M10) 2
25 11 282664 NUT. [M12) 3
26 10 B82665| SCREW, (M10=60) 1
27 10 882328| SCREW, (M10=30) 1
28 10 982726 SCREW, [M12855) 2
29 10 852622 | SCREW, [M12455] 1
a0 10 882622 | SCREW, [M12+55] 2
Kl 10 BB266E| SCREW, [12435), "With Lockwast| 1
32 12 B82344 Wb SHER 1
33 10 992624 SCREW, [M10228) 2
M 13 82637 | LOCK wWASHER 3
] 831734T [HOUSING, Flwwheel 1 [Inboard)
36 2158420 BRACKET, Rear Mount Azzembly | 2
a7 10 40001197 |SCREW, [M10 = 35) 4
] 13 40025 8|LOCKWASHER, 55 4
9 11 29863 MUT, [437-14) 2
1] 13 32993 | LOCKWASHER, [437) 2 -
A1 Ed ATEDQ ] AR A




